solo

(D) Ersatzteilliste

Spare parts list

(F) Liste de piéces de rechange

(E) Lista de piezas de recambio

Allgemeine Richtlinien
fiir die Bestellung von
Original SOLO Ersatzteilen:
Voraussetzung fir eine
reibungslose Erledigung
sind folgende Angaben:

1. Ersatzteil-Bestellnummer

2. Gewinschte Anzahl

3. Typenbezeichnung des Gerats
Diese Ersatzteilliste ist fur die
Lieferung und Ausstattung von SOLO
Erzeugnissen unverbindlich.
Im Interesse der technischen Weiter-
entwicklung bleiben Konstruktions-
anderungen vorbehalten.

http:/Avww.solo-germany.com
e-mail: info@solo-germany.com

9129750 09/05

Anbau Heckenschere

Hedge trimmer attachment

General Directions for
Ordering Original SOLO
Spare Parts:
For correct and diligent processing
of your order, please give the
following information:

1. Spare Part number

2. Quantity

3. Model and serial number

4. Shipping instructions

Delivery is made in accordance with

our general sales and delivery
conditions. This spare parts list is

non-committal for us with regard to
delivery and layout of SOLO products.
In favour of technical improvements,

design modifications are subject to
change without notice.

Telefon 07031/301-0
Telefax 07031/301-130
Export 07031/301-149

Taille-haies additionnel

Montaje del cortasetos

G

Directives générales pour
les commandes de piéces
de rechange d'origine SOLO:
Il est indispensable de
préciser dans toutes les
commandes de piéces:

1. le numéro de référence

de la piece

2. la quantité

3. le type de la machine

4. le mode d'expédition
Les livraisons sont effectuées
dans le cadre de nos conditions
générales de vente.
Toutes modifications réservées.

Zentral-Ersatzteilservice
Telefon 07031/301-209
Telefax 07031/301-206

69 00 228
69 00 227

69 00 228
69 00 227

69 00 228
69 00 227

69 00 228
69 00 227

CED

Directivas Generales de
pedido de la firma SOLO:
Por adelantado de un arreglo
sin dificultades necesitamos
siguientes indicaciones:

1. NUmero de repuesto

2. Numero de cantidad

3. Modelo y nimero de serial

4. Instruccion de Envié
Esta lista de repuestos no es
obligatoria para los envios
y/o forma de equipo de los
productos SOLO.
En el interés del constante
desarollo debemos reservarmos
el derecho de cambios.



’ ®
Anbau Heckenschere, Hedge trimmer attachment, Taille-haies additionnel, Montaje del cortasetos so o




’ @
Anbau Heckenschere, Hedge trimmer attachment, Taille-haies additionnel, Montaje del cortasetos so o

Bild-Nr. Bestell-Nr. Menge

Pos.-No. Order-No. Quantity

Pos.-No. No. de Cde Nombres

Pos.-No. Ref.-Nr. Cantidad

1 76034000900 1 Spannschraube Lever,clanp

2 76210060000 3 Scheibe 6 Washer

3 76207060209 3 Scheibe 6x15x2 mm Washer 6x15x2.0
4 76224145003 1 Winkel Einstellung Angle adjuster 135°
5 76150060000 2 Mutter M6 Nut M6

6 76054060220 2 Schraube M6x22mm Bolt M6x22

7 76162050000 2 Mutter M5 Nut M5

8 76016040080 4 Schraube M4x8 Screw M4x8

9 76196112004 1 Gehause Abdeckung Cover

10 76280006000 2 Sicherungsring Snap ring

11 76023500444 1 Kegelrad Bebel gear

12 76282026000 2 Sicherungsring Snap ring

13 76354060000 2 Kugellager Bearing 6000
14 76224148002 1 Gehause Casing a

15 76224141003 1 Schwenkhebel Handle

16 76054060120 2 Schraube M6x12 Bolt M6x12

17 76055000100 3 Schmiernippel Greese fitting
18 76354006080 1 Kugellager Bearing 608 2rs
19 76282022000 2 Sicherungsring Snap ring

20 76224130004 1 Getriebewelle Gear shaft

21 7644041000 1 O-Ring O-ring p41

22 76164060000 5 Mutter M6 Nut M6

23 76224108004 1 Befestigungsteil Plate

24 76224131004 1 Befestigungsteil Plate

25 76024000053 1 Getriebewelle Crank shaft
26 76283028000 1 Sicherungsring Snap ring

27 76224144003 1 FUhrungsleiste Guide plate

28 76031050200 2 Schraube M5x20 Screw M5x20
29 76224156009 2 Schneidmesser Blade

30 76008250 5 Scheibe Washer

31 76040002009 1 Schraube Screw

32 76040001009 4 Schraube Screw

33 76353006080 1 Kugellager Bearing 608 z
34 76224154004 1 Getriebedichtung Packing

35 76224112004 1 Filz Felt

36 76224153003 1 Gehause Abdeckung Cover

37 76081040121 4 Schraube M4x12 Bolt M4x12

38 76224165000 1 Gehause Casing

39 0072144 2 Sicherungsscheibe 5 mm Safety washer
40 0030108 1 Scheibe 5,3 Washer

41 0018323 1 Zylinderschraube M5x12,5 mm Screw M5x12,5
42 0018338 1 Zylinderschraube M5x25 mm Screw M5x25
43 76224110004 1 Anschlussstiick Joint

44 76196109004 1 Getriebewelle Gear shaft b
45 76352069000 2 Kugellager Bearing 6900rs
46 76023500204 1 Kegelrad Bebel gear

47 76196114004 1 Getriebedichtung Packing

48 76196113004 1 Gehduse Abdeckung Cover

49 76028200039 1 Messerschutz Blade cover

Nur Modell 69 00 228 / Only Model 69 00 228

50

6300262

1

Schaftrohr kompl. inkl.
Antriebswelle

Shaft tube incl. drive shaft




